TEL. +47 37 15 80 00 * FAX +47 37 15 85 40

AUTO WRAP T
1300 EH /1804 EH
SPARE PARTS LIST PRESTRETCHER
& HOSES
T | TELLEFSDAL A.S

Until 93.06.04: TEL. +47 41 58 000 * FAX +47 41 58 540

Importer: Dealer:

MISC.


Click chapter to open


||T NORSE AUTO WRAP SPARE PARTS LIST
J 1500 EH /1504 EH

D




NORSE AUTO WRAIP SPARE PARTS LIST
1500 ER /1504 EH

MAIN FRAME / STATIONARY ARM / ROTATION ARM

1 34611338 1 Stationary arm
2 34118400 5 Screw, M16 x 55
3 34117500 2 Screw, M12 x 70
4 34611351 1 Rotation arm, (92-)
5 34231300 2 Locking nut, M12
6 34611372 1 Main frame, wide, (93-)
7 34232100 5 Locking nut, M16
8 34611340 1 Wrapping arm
9 34920591 1 Roller arm, left, (93-)
10 34920590 1 Roller arm, right, (93-)
11 34105625 4 Hinge bolt, 830 x 76
12 34320521 4 Joint bearing
13 34240400 4 Locking ring, 1-47
14 34680011 4 Locking piece
15 34119017 8 Screw, M8 x 16
16 34310400 8 Spring washer
17 34302125 10 Washer, 16 mm
18 34302135 4 Washer, 13 x 40 x 2 mm
19 34060900 4 Grease nippel
20 34240702 2 Locking ring, 1-80
21 34320503 2 Ball bearing, 6010 2 RS
22 34240703 1 Locking ring
23 34130224 1 Rotating arm shaft, (92-)
24 34270109 1 Wedge, A14 x 9 x b0
25 34302139 1 Washer
26 34312009 1 Locking washer, M20
27 34115700 1 Screw, M20 x 40
28 34117200 2 Screw, M10 x 35
29 34230900 2 Locking nut, M10
30 34302122 4 Washer, M10
34870106 1 Decales-set, main frame
34970107 1 Decales-set, upper frame



IFEH NORSE AUTO WRAP sPARE PARTS LIST
1800 ER /1804 ER

SN




NORSE AUTO WE’M&E’) SPARE PARTS LIST
1500 ER /1804 EH

TRANSPORTATION LOCK

34220701
34105640
34920547
34117500
34302135

CTHWN -

* %

34210100
34105603
34920548
34231300
34801310

OCWAONO®

* Also on page 1-1.

PN = =W

NN_I_.\__\

Split pin, 5 x 32 mm

Locking bolt, (Stationary arm)
Locking stay

Screw, M12 x 70

Washer, 13 x 40 x 2 mm

Pin, 5 mm

Locking bolt, (Wrapping arm)
Locking bracket

Locking nut, M12

Chain



NORSE AUTO WRAP SPARE PARTS LIST

1800 EH /1804 ER




IT NORSE AUTO W[R&[P) SPARE PARTS LIST
1800 ER /18504 ER

COVERS

1 34110092 28 Screw, M6 x 10
3 34920544 2 Covering, "free wheel" coupling
4 34920543 2 Covering, oil motor
5 34920541 2 Cover plate
6 34920542 2 End cover
7 34302134 28 Washer, 6,4 x 20 x 2 mm
8 34230500 4 Locking nut, M8
9 34302121 4 Washer, M8
10 34920545 1 Valve cover



NORSE AUTO WRAP sSPARE PARTS LIST
1500 EH/ 18504 ER

@D




NORSE AUTO WR&P SPARE PARTS LIST
1500 EH /1504 ERH

FASTENING BRACKETS, THREE POINT

1 34220700 6 Split pin, 5 x 40 mm
3 34105635 1 Top-stay bolt, w/chain
4 34680024 1 Fastening bracket, left
5 34105636 2 Bolt for lifting arm, w/chain
6 34680023 1 Fastening bracket, right
7 34116400 6 Screw, M16 x 30
8 34310800 6 Spring washer, M16
9 34251401 2 Locking bar
10 34200201 3 Linch pin, 10 mm, w/chain



IIT | NORSE AUTO WRAP SPARE PARTS LIST
J 1500 ER /1504 ER




[_T NORSE AUTO WRAP SPARE PARTS LIST
‘ 1300 ER /1504 EH

FASTENING BRACKETS, FRONT LOADER

1 34703805 1 Fastening bracet, VOLVO 621/641 (extra)
2 34703806 1 Fastening bracet, VOLVO 4300 (extra)
*3 34660103 2 Fastening bracket, Ale front loader
*4 34660101 2 Fastening bracket, Trima/Bergsje front loader

* Pos. 3 or 4 as standard. (In Scandinavian countries only)



NORSE AUTO WRAP sSPARE PARTS LIST
1500 ER/ 1504 ER

IT]




1800 ER/ 18504 EH

| T NORSE AUTO WRAP SPARE PARTS LIST

PRESTRETCHER, 50 cm and 75 cm (*)

26a
26b
27
28
29
30

31a
*31b
32a
*32b
33
34
35
36
*37

34920516
34920593
34480011
34480028

34116900
34470000
34470005
34851202
34851229
34110100
34460102
34430300
34230500
34110007
34110005
34110000

34105627
34680010
34920517
34670108
34920582
34660104
34200000
34430302
34480004
34320505
34320506

34230900
34450411
34240706
34240400
34920512
34320507
34321506
34611320
34119013
34090126
34090125

34920506
34920592
34340103
34340119
34130210
34611321
34302121
34230400
34920594

DB NS DBRDPRANANN NANL 222NN N=2NONRAa 232N

—
SN DA AN -

Prestretcher, 50 cm, compl. {without cover and hook)
Prestretcher, 75 cm, compl. (without cover and hook)
Film roll for Auto Wrap, 50 cm
Film roll for Auto Wrap, 75 cm

Screw, M8 x 20
Covering strip, 1,7m
Covering strip, 1,95 m
Cover, 50 cm

Cover, 75 cm

Screw, M8 x 60
Plastic sleeve, 8 8/10 x 24 mm
Spring

Locking nut, M8
Screw, M8 x 80
Screw, M8 x 65
Screw, M8 x 25

Jointing bolt

Locking piece

Supporting rail

Holder, 50 cm

Holder, 75 cm

Hook

Linch pin, 8 6 mm

Top spring

Docking sleeve

Casing, @ 15/17 x 25 mm
Distance ring, 2 32/18 x 1,5 mm

Locking nut, M10

Cap, DBI-DUT 57-M

Locking ring, A 15

Locking ring, |1 47

Supporting ring, 36,7 x 46 x 2 mm
Bearing, INA RABR - B 15/47
Rubber-ring for bearing
Upper link arm

Set screw, M6 x 40
Sprocket, 19 -3

Sprocket, 29 - 3

Bar, 8 x 635 mm

Bar, 2 8 x 885 mm

Spanner, (Stretchroller), 50 cm

Spanner, (Stretchroller), 75 cm

Bearing shaft

Lower link arm

Washer, M8

Nut, M8

Distance sleeve for 50 cm film on a 75 cm prestretcher

* With 75 cm prestretcher, an extra tubeset has to be mounted. (see Chap. 4-1).



NORSE AUTO WRAP sPARE PARTS LIST
1800 ER /18504 EH




NORSE AUTO WRAP sPARE PARTS LIST
1500 ER /1504 EF

TUBES AND HOSES, UPPER FRAME

GhWN =

O ON®

11
12

Machines with 75 cm

34160137
34160133
34160130
34160025
34160131

34160135
34160132
34160138
34110085

34260107
34260106
34061809

P N Y S ¥

R

- 00 b

Tube, (8mm)
Tube, (10mm)
Tube, (10mm)
Tube, {8mm)
Tube, {10mm)

Tube, {12mm), (Cable tube)
Tube, {10mm)

Tube, {12mm)

Screw, M6 x 35

Top plate, double 6-12mm
Clamp, double 10mm
Fitting, 1/2" x 3/8"

prestretcher have some addition:

13
14
156
16
17
18
19
20

34061898
34061897
34083300
34061809
34061300
34061815
34061968
34160160

L S N S . I I )

T-piece, T-10-L

Fitting, GE-10 x 3/8"

Non-return valve, 3/8"

Fitting, 1/2" x 3/8"

Fitting 90°, 3/8"utv. x 3/8" swivel
Joint, G-12-L

Plug, PL-12-L

Tube, (10mm)



- NORSE AUTO WRAP spARE PARTS LIST

1800 EH /1804 ER

ONY/ J
2 / i b
=/, 4 N
~L 4 ——— N
— N
\\
N\ 0
T / l N R.
\

BL.




| T NORSE AUTO WRAP SPARE PARTS LIST
1500 ER /1504 EH

TUBES AND HOSES / CONNECTIONS

1 34051773 1 Hose, 3/8" x 370 mm
2 34051778 1 Hose, 1/2" x 535 mm
3 34051772 1 Hose, 3/8" x 370 mm
4 34051769 1 Hose, 1/2" x 2m, {from t*ractor)
5 34051770 1 Hose, 1/2" x 1,bm, (to tractor)
*6 34051768 2 Hose, 1/2" x 5m, (extension hose, when front mounted)
7 34041800 2 Tightening ring, DKAZ 1/2"
8 34072800 2 Coupling, male, 1/2" 1SO
9 34073000 1 Dust cap, red - pressure
10 34072900 1 Dust cap, blue - return

* Extra equipment.



IIFT_J NORSE AUTO WRAP SPARE PARTS LIST
=H 1500 ER /1504 EH




NORSE AUYTO WRAP SPARE PARTS LIST
15800 EH /1504 ER

TUBES AND HOSES, MAIN FRAME

1 34061934 1 Fitting, 1/2"
2 34301200 2 Washer, 21 x 37 x 3 mm
3 34041800 2 Tightening ring, DKAZ 1/2"
4 34082900 1 No return valve, 1/2"
5 34061868 1 O-fitting, 1/2" external x 1/2" w/swivel
6 34061874 1 T-piece, 1/2" external
* 7 34051772 1 Hose, 3/8" x 370 mm
* 8 34051769 1 Hose, 1/2" x 2m
* 9 34051770 1 Hose, 1/2" x 1,5m
*10 34051773 1 Hose, 3/8" x 370 mm
11 34160126 1 Tube, {10mm), (not for 1504)
12 34051810 1 Hose, 1/4" x 550 mm
13 34051809 3 Hose, 1/4" x 600 mm
14 34051811 2 Hose, 1/4" x 530 mm
15 34160120 1 Tube, (12mm)
16 34160121 1 Tube, (12mm)
*17 . 34051778 1 Hose, 1/2" x 535 mm
18 34160123 1 Tube, {12mm)
19 34260109 4 Tube holder, single 12mm
20 34260108 2 Top-plate, single 6 - 12 mm
21 34119001 2 Screw, M6 x 30
22 34119046 2 Screw, M6 x 55
23 34260106 2 Tube hoider, single 10mm
24 34260114 2 Tube holder, single 22mm
25 34260115 1 Top-plate, single 22mm
26 34119051 2 Screw, M6 x 40
27 34061809 1 Fitting, 1/2" x 3/8"
28 34060100 1 Fitting, 3/8" x 3/8"

* Also on page 4-2.



IlT NORSE AUTO WRAP SPARE PARTS LIST
J 1500 EH /18504 EH

L-L

11 b

14

M\ ' 3

N\
J \\\\__ & . 10
. 7
\ & 7/
— \




NORSE AUTO WRAP SPARE PARTS LIST
1500 ER /18504 EM

TUBES AND HOSES, BOTTOM FRAME

* Also on page 4-3.

1 34160124 1 1 Tube, (10mm)
* 2 34160120 1 1 Tube, (12mm)
* 3 34160121 1 1 Tube, (12mm)
* 4 34160126 1 - Tube, (10mm)
5 34160125 1 - Tube, (10mm)
6 34061930 4 4 Fitting, 3/8"
7 34061917 2 2 Fitting, 1/4"
8 34160127 1 1 Tube, (8mm)
9 34051761 2 2 Hose, 1/4" x 1190 mm
10 34051762 2 2 Hose, 1/4" x 930 mm
*11 34160123 1 - Tube, (12mm)
12 34051759 1 1 Hose, 1/4" x 740 mm
13 34051758 1 1 Hose, 1/4" x 900 mm
14 34160128 1 1 Tube, {8mm)
15 34160129 1 - Tube, (8mm)
16 34160122 1 1 Tube, (12mm)
17 34460105 1 1 Emergency outlet hose
18 34110085 8 8 Screw, M6 x 35
19 34260112 4 4 Top plate, single 16mm
20 34260111 8 8 Clamp, single 16mm



III_E NORSE AUTO WRAP sSPARE PARTS LIST
1500 ER /1504 EH

¢-9




|T NORSE AUTO WRAP sPARE PARTS LIST
J 1500 ER /1504 EH

TUBES AND HOSES, BOTTOM FRAME, 1504

1 34050008 1 Hose, 1/4" x 270 mm
2 34160156 1 Tube, {10 mm)
3 34160155 1 Tube, (10 mm)
* 4 34160124 1 Tube, (10 mm)
* 5 34160120 1 Tube, (12 mm)
*6 34160128 1 Tube, ( 8 mm)
7 34160143 1 Tube, ( 8 mm)
8 341601569 1 Tube, (8/10 mm)
* 9 34160121 1 Tube, {12 mm)
10 34160146 1 Tube, (10 mm)

*11 34160127 Tube, { 8 mm)

1
12 34160147 1 Tube, (10 mm)
13 34160142 1 Tube, (10 mm)

*14 34160122 1 Tube, (12 mm)
15 34160157 1 Tube, (10 mm)

*Also on page 4-4.



III_E NORSE AUTO WRAP SPARE PARTS LIST
1500 EH /1504 ER




NORSE AUTO WRAP SPARE PARTS LIST
1500 ER/ 1504 ER

CUTTER

349205629 Cutter compl. {1990) EH

1 34851203 1 Joint cover

2 34119017 1 Screw, M8 x 16

3 34920524 1 Knife shaft

4 34105632 1 Bolt for cylinder, 25 x 69 mm

5 34240704 4 Locking ring, A-25

6 34240709 4 Tracing ring, INA

7 34320510 2 Bearing, INA - BE 20

8 34230500 6 Locking nut, M8

9 34920527 1 Fastening ear
10 34110001 1 Screw, M8 x 35
11 34112700 7 Screw, M8 x 30
12 34061800 2 Fitting, 1/4" x M16 x 1,5
13 34043500 2 Tightening ring, DKAZ M16
14 34105631 1 Bolt for cylinder, 25 x 52 mm
15 34920525 1 Fastening bracket for cylinder
16a 34001111 1 Cutter cylinder, 40/20 x 125, (93-)
16b 34001102 1 Cutter cylinder, 40/20 x125 UNI, {-93)
16¢c 34043800 1 Gasket set for cylinder, 40/20 UNI, (-93)
17 34920526 1 Mounting bracket
18 34230400 1 Nut, M8
19 34110003 1 Screw, M8 x 45
20 34480009 1 Plastic sleeve
21 34611326 1 Cutter arm, {plastic tail) {from 1990)
22 34150002 9 Poprivet, 4,8 x 17 mm
23 34450410 1 Rubber strip
24 34920585 1 Cutter, lower part, (93-)
25 34430301 4 Danly spring

26 34851205 1 Cover for cutter
27 34302121 21 Washer, M8
28 34230900 4 Locking nut, M10



I@ NORSE AUTO WRAP SPARE PARTS LIST
1500 EH /1504 ER




NORSE AUTO WRAP sPARE PARTS LIST
1500 EH/ 1504 EH

SUPPORT ROLLERS

1 34230900 4 Locking nut, M10
2 34302122 4 Washer, M10
3 34302125 4 Washer, M16
4 34320515 4 Ball bearing, 6003 2 RS
5 34340107 2 Support roller
6 34130213 2 Shaft for roller
7 34680034 1 Support roller bracket
8 34200100 2 Linch pin, 6 mm
9 34110015 2 Screw, M10 x 25
10 34310500 2 Spring washer, M10



|f NORSE AUTO WRA[P SPARE PARTS LIST
1500 ER /1504 EM




T

} NORSE AUTO WRAP sSPARE PARTS LIST
1500 EH /1504 ER

SUPPORT PLATE, (extra equipment, 1504)

35100400 1 Support plate, compl. set
1 34380508 1 Support plate
2 34620705 2 Bar
3 34110018 2 Screw, M10 x 60
4 34230900 4 Locking nut, M10
5 34302122 8 Washer, M10



IIFf NORSE AUTO WRAP SPARE PARTS LIST
J 1500 ER/ 1504 ER




I T NORSE AUTO WRAP sPARE PARTS LIST
1500 ER /1504 EM

ROLLERS WORKING

1+2 340980119 2 Gear motor, compl.
1la 34090112 2 Roller motor, CH 200 S
1b 34044025 - Gasket set for CH 200 S
2a 34090128 2 Planet gear, PG 100, (1:6)
2b 34044031 - Repair set for PG 100
3 34041800 4 Tightening ring, DKAZ. 1/2"
4 34061804 4 Fitting, 1/2" x 1/4"
5 34061954 2 Fitting, 3/8" x 1/4", for nozzle
6 34061915 2 Nozzle, 1T mm
7 34041700 2 Tightening ring, DKAZ 3/8"
8 34239901 4 Hexagonal tube nut, 3/4" BSP
9 34041300 4 Copper packing, 3/4"
10 34001107 2 Free coupling cylinder, compl. {92-)
11 34240717 2 Locking ring, 1 22
12 34020604 2 Bar, (92-)
13 34010703 2 Sleeve, (92-)
14 34044016 2 Gasket set for free coupling cylinder, (92-)
15 34119043 4 Eye bolt, M8 X 25
16 34119042 4 Thread bar, M8 X 180
17 34430300 4 Spring
18 34380500 2 Stop bar
19 34920537 2 Fork
20 34320518 4 Roller, LR 201 NPPU
21 34240716 4 Locking ring, A 12
22 34230500 40 Locking nut, M8
23 34140007 2 Coupling-half, gear
24 34140008 2 Coupling-half, shaft
25 34302134 6 Washer, 6,4 x 20 x 2 mm
26 34110092 6 Screw, M6 x 10
27 34119047 4 Eye screw, M8 x 50
28 34110002 4 Screw, M8 x 40
29 34118900 4 Screw, M12 x 40
30 34310600 4 Spring washer, 12 mm

31 34320520
32 34240701
33 34130216
34 34320519
35 34240715
36 34480014
37 34920538
38 34112700
39 34302121
40 34230400
41 34031902
42 34231300

Flange bearing, RCJTY 40
Locking ring, A 40

Roller shaft

Bearing 1309, (¢45 x 100 x 25 mm)
Locking ring, | 100
Support ring, inside

Inner clamp piece

Screw, M8 x 30

Washer, M8

Nut, M8

Support ring

Locking nut, M12

—

—
PNNONOONMNNNNDNDDN



NORSE AUTO WRAP sSPARE PARTS LIST
1500 ER/ 1504 EH




II_? NORSE AUTO WIRAP SPARE PARTS LIST
1500 ER /1504 EH

ROLLERS, (TINES)

1 34230500 12 Locking nut, M8

2 34310400 12 Spring washer, 8 mm
3 34920539 4 Outer clamp ring

4 34480013 4 Counter clamp ring

5 34480012 2 Support ring, outside
6 34340108 1 Roller, w/grip bars

7 34340109 1 Roller

8 21904351 - Grip bars for welding



NORSE AUTO WRAP SPARE PARTS LIST

1800 EH /1804 ER

IT|




NORSE AUTO WRAP SsPARE PARTS LIST

1800 ER /1804 EM

SQUARE ROLLERS

34230900
34302122
34110101
34380501
34251416

34230500
34302121
34920579
34480013
34480012

34801326
34801325
34110300
34240715
34320519

34321512
34911031
34911030
21904803
34130227
34810827

34110019
34810826
34117700
34810823
34221400

34810824
34220101
34810825
34818003
34851228

34430300
34818002

— —
NP PEDNDDN oORLNNMN NN ANO NNON DS

N

Locking nut, M10

Washer, M10

Screw, M10 x 140

Limit stop for arm

Counter plate for limit stop

Locking nut, M8
Washer, M8

Quter clamp ring
Counter clamp ring
Support ring, outside

Shackle, M8

Chain, 6 x 500 mm

Screw, M10 x 30

Locking ring, | 100

Bearing, 1309, (g45 x 100 x 25 mm)

Bearing w/house, SKF PFT 30 TF
Frame

Roller w/grip bars

Grip bars for welding

Center axle

Chain tensioner, high

Screw, M10 x 80

Chain tensioner, low
Screw, M10 x 55

Chain wheel, 3/4" x 15 T.
Spring pin, 210 x 50 mm

Chain wheel, double, 3/4"x21 T. (for Simpiex chain)
Spring pin, 86 x 50 mm

Chain, 3/4" - 49 link

Chain sheet, 3/4"

Chain cover

Spring
Chain half piece, 3/4"

* Pos. 3, 4 and 5 is only for reconstructing an AW 1500 to an AW 1504.
Pos. 9 and 10 is equal on AW 1500 and 1504.



IIIT NORSE AUTO WRAP sPARE PARTS LIST
J 1500 ER/ 1504 ERH




AN

NORSE AUTO WRAP

1800 EH /1804 ER

SPARE PARTS LIST

1
2
3
4

N O o

34230900
34350600
34110016
34360503

34340110
34302122
34611373

NRARN D

0 -

SUPPORT ROLLER

Locking nut, M10
Bearing casing
Screw, M10 x 40
Bearing sleeve

Support roller
Washer, M10
Distance bracket




7-0

IIFf NORSE AUTO WIRAP SPARE PARTS LIST
J 18500 EFR/ 1504 ER

Ventilkabel-nummer.
Valve cord numbers.







NORSE AUTO WRAP SPARE PARTS LIST
1500 ER /1504 EH

T

P A —




NORSE AUTO WRAP SPARE PARTS LIST
1500 EH /1504 ER

CONTROL BOX AND CABLES

1 34119020 4 Set screw, M4 x 20
2 34950164 1 Valve cable, CV 903-1
3 34950165 1 Contact box, empty

34950161 1 3m control cable, CX 902-2
34950162 1 6m control cable, CX 902-1
34950163 1 6m control cable, 902-3 (-91)

o0 p

7a 34950159
7b 34950178
7c¢ 34950306
8 34950160
9 34920540

Control box, CR 900-1

Control box, CR 900-2, {for emer.stop)
Control box, CR 900-3, (for AW 1504)
Battery cable, CB 901-1

Holder for control box

— D ed ) )

34950307 - 3 m extension cable, CX 903-1, {male/female)
34950305 - Repair set, AMP contact



NORSE AUTO WRAP sPARE PARTS LIST

1800 ER/ 1804 EX




NORSE AUTO WRAP SPARE PARTS LIST

1800 EH /1804 ER

OO WN =

OND

34230300
34302120
34680016
34230100
34950154

34119029
34302136
34950155

= N-=NN

NN

ROTATION COUNTER

Locking nut, M6

Washer, M6

Switch bracket

Locking nut, Mb

Limit switch, XCK - M115

Screw, M5 x 20
Washer, 5,3 x 156 x 1,256 mm
PG Nippel, PG-11



||FT} NORSE AUTO WRAP sPARE PARTS LIST
J 1500 ER /1504 EH




T

NORSE AUYTO WRAP SPARE PARTS LIST
1500 ER /1504 ER

34230300
34430311
34117000
34950156
34920528
34302120

N = = aam .

CUTTER SWITCH

Locking nut, M6
Spring

Screw, M6 x 25

El. cutter switch, Hella
Bracket for switch
Washer, M6



NORSE AUTO WIRAP SPARE PARTS LIST

1800 ER /1804 EM

T




N

NORSE AUTO WRAP SPARE PARTS LIST

1800 ER /1804 EM

ROTATION ARM VALVE / TWO STEP VALVE

34085400
34041600
34061803
34087500
34044001

34087510
34044002
34044003
34044004
34087400

34041700
34087511
34061805
34041800

34061809
34060100
34119028
34084200
34087513

34044006
34086600
34087550
34061969
34044047
34087549

N = - BN NNNNN = R IR W QUL W §

- hWN

Valve block, compl. w/fittings and valves, {-93)
Tightening ring, DKAZ 1/4"

Fitting, 1/4" x 1/4"

Shuttle valve, w/o-rings

O-ring set for shuttle valve

Valve block

O-ring, 20,3 x 2,4 mm

Copper packing, 12x 18 x 1,5 mm
O-ring, DOWTY 114

Shock valve, VM6/1F

Tightening ring, DKAZ 3/8"
Nozzle

Fitting, 1/4" x 3/8"
Tightening ring, DKAZ 1/2"

Fitting, 1/2" x 3/8"
Fitting, 3/8" x 3/8"

Set screw, M8 x 80
Cartrigde valve, 12C 1-S
Valve block

O-ring set for 12C 1-S

Two step valve, cpl.

Valve block, compl. w/fittings and valves, (93-)
Blind plug, 1/8"

Copper gasket, 1/8"

Non-return valve, (inside), 1/2"



IIFf NORSE AUTO WRAP sPARE PARTS LIST
=J 1800 EH /1504 ER

8-2

—




T|

NORSE AUTO WRAP sSPARE PARTS LIST

1800 EH /1804 EX

ROTATION ARM MOTOR / BRAKE

34111000
34310600
34090120
34044024
34043900

34061953
34130215
34280002
34090127
34044044
34044028
34044027

34061927
34041500
34611338

NN

PN =N = =

Screw, M12 x 110

Spring washer, 12 mm

Hydr. motor, CR 400 S

Gasket set, CR 400 S

Gasket set, MS 400, (older type)

Albow fitting, adjustable, 1/4"
Conversion, spline/wedge, compl.
Stearing pin for brake, (92-)
Hydr. brake, RF 40, {92-)

" O-ring for brake, 82,27 x 1,78 mm

Repair set for brake, RF 40
Repair set for brake, RF 30, (older type)

Fitting, 1/8" x 1/4"
Tightening ring, DKAZ 1/8"
Sationary arm



|||_T NORSE AUTO WRAP SPARE PARTS LIST
J 1500 ER/ 1504 ER




NORSE AUTO WRAP sPARE PARTS LIST
1500 EH /1504 EH

VOLUM CONTROL VALVES

1 34061935 4 Screw, M16 x 1,5, for hose coupling
2 34043500 8 Tightening ring, DKAZ M16

3 34061943 4 O-nipple, 1/2" ext. x M16 x 1,5 int.
4 34041800 6 Tightening ring, DKAZ 1/2"

5 34085600 2 Volum control valve

bb 34044032 - Gasket set for volum control valve

6 34061809 2 Fitting, 1/2" x 3/8"

7 34302134 4 Washer, 6,4 x 20 x 2 mm

8 34230300 4 Locking nut, M6

9 34119009 4 Screw, M6 x 45



|I@ NORSE AUTO WRAP sSPARE PARTS LIST
1500 ER /1504 EH




NORSE AUTO WRAP SPARE PARTS LIST
1500 EH /1504 ER

WIDTH CYLINDERS

34119017
34310400
34680011
34061803
34041600

1
2
3
4
5

34220300
34105626
34001108
b 34044014
34100800

O 0o~
o)

PBAEANPDHL

N NNDN

Screw, M8 x 16

Spring washer, 8 mm
Locking piece

Fitting, 1/4" x 1/4"
Tightening ring, DKAZ 1/4"

Split pin, 8 x 40 mm

Cylinder bolt, 225 x 76 mm
Cylinder for width, 70/40 UNI, (93-)
Gasket set for cylinder, 70/40 UNI
Cylinder bolt, 825 x 145 mm



Ill_T NORSE AUTO WRAP SPARE PARTS LIST
==H 1500 EH /1504 EH




NORSE AVUTO WRAP SPARE PARTS LIST
1500 EH /1504 EX

OIL FILTER

1la 34090106 1 Pressure filter, DMPH - 20 - 3
1b 34044033 - Gasket set for DMPH - 20 - 3
2 34061845 2 Fitting, 1/2" x 1/2"

3 34041800 2 Tightening ring, DKAZ 1/2"

4 34119017 2 Screw, M8 x 16

5 34090107 1 Filterpack compl.

6 34302121 2 Washer, M8

7 34061936 1 Screw, 1/2" for hose coupling



IIT NORSE AUTO WRAP spPARE PARTS LIST
=ﬂ 1500 ER /1504 EH

8-6




I TJ NORSE AUTO WRAP sPARE PARTS LIST
! 1500 EH /1504 EF]

DIFFERENT VALVES, 1500

1 34061944 2 T-piece, 1/4" ext.
2 34061866 2 Fitting, 1/4" ext. x 1/4" w/swivel
3 34041600 6 Tightening ring, DKAZ 1/4"
4 34085500 1 Choker/non-return valve, 1/4"
5 34061803 6 Fitting, 1/4" x 1/4"
6 34119007 1 Screw, Mb x 35
7 34082100 1 Double pilot, non-return valve, Fimma BP2/07
8 34085900 1 Ball valve, M18 x 1.5
9 34087517 1 Shuttle valve, VS-06
10 34311102 1 Spring washer, 5 mm
11 34041000 3 Copper packing, 1/4"



|||_? NORSE AUTO WRAP SPARE PARTS LIST
J 1500 ERN /1504 EX




NORSE AUTO WRAP sPARE PARTS LIST
1500 EH /1504 EF

1
2
3
4
5

O WooNO®

11

13
14
15

16
17
18
19
20

21
22
23
24
25

26
27
28
29

DIFFERENT VALVES, 1504

34061944 2 T-piece, 1/4" ext.

34061866 2 Fitting, 1/4" ext. x 1/4" w/swivel
34041600 12 Tightening ring, DKAZ 1/4"
34085500 1 Choker/non-return valve, 1/4"
34061803 3 Fitting, 1/4" x 1/4"

34119007 1 Screw, M5 x 35

34082100 2 Double pilot, non-return valve, Fimma BP2/07
34085900 1 Ball valve, M18 x 1,5

34061964 1 Fitting, M18x1,5 x 1/4"
34311102 1 Washer, 5mm

34041000 1 Copper packing, 1/4"

34061965 1 T-piece, 1/4" ext. +1 w/swivel
34061805 6 Ansatsnippel, 3/8" x 1/4"
34087517 1 Shuttle valve, VS-06

34044045 1 Copper packing, M18

34061885 1 Blind-plug, 1/4"

34087545 1 Squeeze valve, compl.

34041800 4 Tightening ring, DKAZ, 1/2"
34061943 2 Fitting, 1/2" ext. x M16x1,5 int.
34043500 4  Tightening ring, DKAZ, M16
34061935 2 Screw, M16 x 1,5 for hose coupling
34061809 1 Fitting, 1/2" x 3/8"

34087546 1 Squeeze valve, 4H410, adjustable
34044046 - O-ring set for 4H410

34061886 1 Blind-plug, 3/8"

34041700 1 Tightening ring, DKAZ, 3/8"
34061963 1 Accumulator, H 350 R
34260206 1 Hose clamp, 77-95 mm
34230100 2 Locking nut, M5



NORSE AUTO WRAP SPARE PARTS LIST
1500 ER/ 1504 EH




NORSE AUTO WRAP sPARE PARTS LIST

1800 ER /1804 ER

O WN -

QCQOWoHON®

21a
21b
22
23
24
25

34085800
34087547

34086800
34044007
34119032
34041600
34041700

34060100
34119033
34920534
34041800
34061845

34086900
34044004
34044003
34230500
34119034

34044006
34084200
34086700
34044008
34061809

34061805
34060100
34087519
34044010
34061915
34061954

—_ W 2= _ W =W - [0 o JIN =N - EENE NP

P

[ R G G O I /Y ]

H a2 - ) = —_ W = W) = [0 o I N - T —

- = ) - N

MANOUVER CENTRAL

Manouver central, compl. w/valves, AW 1500
Manouver central, compl. w/valves, AW 1504

Master valve

O-ring set for master valve
Biind-plug, M12 x 12
Tightening ring, DKAZ 1/4"
Tightening ring, DKAZ 3/8"

Fitting, 3/8" x 3/8"

Set screw, M8 x 70
Blind-plug, 3/4" UNC
Tightening ring, DKAZ 1/2"
Fitting, 1/2" x 1/2"

Safety valve, VM6 2-F

O-ring, DOWTY 114

Copper packing, 12 x 18 x 1,5 mm
Locking nut, M8

Set screw, 3/8"

O-ring set for 12 C 1-S

"John Deere"” valve, 12 C 1-S
Volum-control, 22 I/min.
O-ring-set for Volume control
Fitting, 3/8" x 1/2"

Fitting, 1/4" - 3/8"

Fitting, 3/8" x 3/8"

Safety valve, 1D 30-F-30 S
O-ring set for safety valve
Nozzle, 1 mm

Fitting, 1/4" x 3/8" for nozzle



||T NORSE AUTO WRAP SPARE PARTS LIST
_#ﬂ_l 1500 EH /1504 EX




T|

NORSE AUTO WRAP sPARE PARTS LIST
1500 ER /18504 EMH

MAGNET VALVES, MANOUVER CENTRAL

34085800 1 Manouver central, compl. w/valves, AW 1500

34087547 1 Manouver central, compl. w/valves, AW 1504
1 34119050 4 Set screw, M5 x 70
2 34082491 2 LC1-E2, Valve for cutter and width, cpl.
3 34087521 5 Magnet coil for LC-valve
4 34084900 1 LC1-VR/AB, Pilot controled non-return valve
6 34119049 8 Set screw, Mb x 30
7 34087191 1 LC1Y-K12C, Valve for rotating arm’s motor
8 34087515 1 Basic valve block
9 34087000 1 LC1-VR/T-C, non-return valve
10 34044005 16 O-ring below LC-valve



II@ NORSE AUTO WRAP SPARE PARTS LIST
18500 EH /1504 EH |




NORSE AUYTO WRAP SPARE PARTS LIST

1800 ER /1804 EM

OGOhWN =

O wowwm

31812200

34084200
34044006
34087548
34061867
34041700

34061966
34060100
34051812
34061967

34950179
34950328
34950329
34950330
34950331

BALE-ROTATION STOP, (extra equipment, 1504)

[ QL G QI N N w2 ea |

— ) b =k e

Additional set for stop of the bale-rotation
while wrapping, compl. w/switch.

Cartridge valve, 12C 1-S

O-ring set for 12C 1-S

Valve block

Fitting, 3/8" ext. x 3/8" w/swivel
Tightening ring, DKAZ, 3/8"

T-piece, 3/8", ext.- int.- ext.
Fitting, 3/8" x 3/8"

Hose, 3/8" x 265 mm
T-piece, 1/2", ext.- int.- ext.

Switch, 901VB1-PG

Battery cable, 2 x Tmm?, L=3,0m

Cable w/female contact. 2 x Tmm?, L=0,5m
Extension cable, male/female, 2 x 1Tmm?, L=3,25m
Valve cable, 2 x 1Tmm?, L=1,5m



IT | NORSE AUTO WRAP SPARE PARTS LIST
Eﬁq 1500 ER /1504 ER




T|

NORSE AUTO WRAP SPARE PARTS LIST

1800 EN /1804 ER

34230900
34302122
34105651
34119078
34950179

34238900
34117100
34302120
34680028
34119043

34230400
34230500
34302121
34119054
34110004

34950183
34611356
34611357
34430300
34480020

34230300
34950182
34950169
34950167
34670118

34950184
34950097
349501856
34950186
34480019

34480017

34302140

34950309

NN B

EMERGENCY STOP, 1992

Locking nut, M10
Washer, M10

Hinge bolt

Screw, M4 x 40
Switch, 901VB1-PG

Locking nut, M4
Screw, M6 x 16
Washer, M6
Bracket for arm

Eye screw, M8 x 25

Nut, M8

Locking nut, M8
Washer, M8

Eye screw, M8 x 45
Screw, M8 x 50

Nipple, PG 13,5
Switch arm
Releasing arm
Spring
Upholstery

Locking nut, M6

Brush holder bolt, BK 8/45
Brush holder, DDo 85/29
Brush, 8 x 5 x 12,5 mm
Brush holder plate

Switch cable
Cable shoe

Outer skidding ring
Inner skidding ring
Insulating disk

Insulating sleeve
Washer, M4
Brass brush



¥ 21-819
SH %6-¢/8
Q0W Y66l
JINVELINVIYIS

90 d311vEONNY
705l dV4M-0LNY

i
L
¥

K—

|
|

g
£

_x___._,l

N
L

Sl O &

-+

T 1
X

g

Joigynunny 1 %E°0

Il

dd01SNOrsv10d

o o

il

ol
J

3

1
|

L

LEQ

L

W

- ==






